[image: image1.jpg]$ SUZUKI.

Descripion:  LOWER COWLING Part Number: 990D0-17G20
Applications: SV 650 SK3-K4 instaliation Time: 1 Hour
NOTE: WEIGHT 2.6 Kg. (5.2 Ibs.)

Ref. Part Number Description Qry
Left Side
Mounting Hardware Kit
M10/125 x 90 Screw

~ M10/125x 130 Screw -
M8 x 16 Allen Screw
M6 x 16 Stainless Inside Hexagonal Screw
M6 x 25 Stainless Inside Hexagonal Screw
Hinge
48 x 8 Grommet Rubber
10 Washer
18 x 9 Grommet Rubber )
80 x 12 x 15 Neoprene Adhesive Buffer
15 x 1.5 Adhesive Tape
Cover
14 x 8.5 Bushing with Flange
13 x 17.5 Bushing with Flange
15 x 13.5 Bushing with Flange
Self-adhesive base
Plastic Clamp
Long rivet
Short rivet
Right Side Support
Left Side Support
Right Lower Support
Left Lower Plate

12|<|C1|0|2]0| 5| 0|22 X|c |- |T|®|q|m|o 0 |m|»|w|n =

L | R S IS Y EN B N INYINY NN AN Y PO NN A P R S

o

T

x

~

»

b3

a ué()o

Ref.  Tools Description
1. 14-17 mm Socket ) 'rm—
2. Ring Spanner 14 - 17 mm. r—a—
" 3. Ratchet with short extension B ‘., ‘.;
4. HexSocket (Inbuss) 4 - 6 - 10 mm AP
5. Fork Wrench 10 mm p L
6.  Torque Wrench ) = -
7. Cutting pliers -
Important WARNING
Please read this manual and follow its instructions Indicates potential hazard that could resuit
carefully. To emphasize special information, the symbol Lin death or injury.
AWARNING  Acndtheworcs WARNING, CAUTION and NOTE have
CAUTION special _rne:jmings. Pay spe(;ial attention to the mes- [I T C.AUTION
sages highlighted by these signal words: Indicates potential hazard that could result
NOTE NOTE: Indicates special information to make M—I

maintenance easier or instructions clearer. GENUINE SUZUKI ACCESSORIES





[image: image2.jpg]$ SUZUKI.

p . 1.- Park the motorcycle on a firm, flat surface where it
reparation will not fall over.

Prior to 2.- Stop the engine and remove the ignition key. Wait
until the engine has cooled down.

3.- Read these instructions carefully before installation
and check that all items are correctly packed in the kit.
4.- To prevent the screws from loosening due to the
vibrations of the motorcycle, we would advise applying a
drop of LOCTITE 222 glue to the screws.

Installation

Installation 4. From the right side of the motorcycle, remove the
original screw indicated in the diagram from the upper
fairing and the radiator.

Mount the right side support (T) onto the
motorcycle, at the point of the chassis
indicated, having previously removed the
original hexagonal screw. Attach the support
(T) using the M10x130 hexagonal screw (B)
and a 10 mm washer (H). Do not fully tighten
the support (T).

The difference between the right (T) and left
(U) side supports is that the right is longer

ﬁ 7z -~
Sy than the left one.
SN, or 0ft s

2. From the left side of the motorcycle, remove the
original screw indicated in the diagram
from the upper fairing and the radiator.
Mount the left side support (U) onto the
motorcycle, at the point of the chassis
indicated, having previously removed the
original hexagonal screw. Attach the
support (U) using the M10x90 hexagonal
screw (A) and a 10 mm washer (H). Da
not fully tighten the support (U).

TIGHTENING TORQUE
55N, or 40ft /ibs.

3. Remove the original nut which attaches the engine

[TIGHTENING TORQUE at the bottom back on the right and mount the right lower
SN or 40 Abe support (V). Locate it according to photograph. Fasten it
prey by using the original hexagonal screw and nut. Do not

fully fasten the support (V).
‘ M The two tubes indicated with an arow are designed
Y to provide an outlet for fuel vapour from the tank. To

this, stick the self-adhesive base (P) to the chassis

and affix the two tubes using the clamp (Q), as

shown in the photograph. You should clean the

part of the chassis to which the self-adhesive base
FRAME \iij be stuck with alcohol.

= prevent this from damaging the lower part, itis best
to alter the direction they are pointing in. To do

Mx2 g
Px10
sxi §
Vxi b

Bx1 cx2 |3
o Dus
Ex4 Fx1
- R
Hx2 o leo

. =

0x2~
Rx4 ]

un\

Wx1-

Mounting Hardware Kit





[image: image3.jpg][TIGHTENING TORQUE
SSNm. or 40ft fibs

CODE: 990D0-16G40-CWL

4.  Mount the plate (W) on the back left side of the
motorcycle. Position it so that the tab indicated with an
arrow rests on the motorcycle chassis.

5. Onthe inside of the two side parts (1 & 2), mount
the four rubber grommets (I) and two 14 x 8.5 mm
bushings with flange (M) at the bottom and two 13 x
17.5 mm bushings with flange (N) at the top. In the
holes alongside the air intake, mount the two D:48 x 8

Locate it according to photograph.
Fasten it by using the original
hexagonal screw.

rubber grommets (G).

On the outside of the two side parts (1 & 2), affix
the 15 x1.5 adhesive tape (K) and the neoprene adhesive
buffer (J) where indicated in the photograph.

6. Mount the right and left side lower cowlings by
attaching screw (E) through bushing (O) and threading
into the hole of the original fairing. Leave loose. Next
attach screw (E) into the lower radiator hole. Finally,
position the side supports (T & U) so they are centered
on the hole in the two side parts (1 & 2). Tighten these
two supports. Attach screw (C) through aluminum spacer
(L) (unless using the frame slider kit, in which case
install it now) and thread into side supports (T &U).
Now attach screw (D) to the two lower side supports [\
&W). Adjustbrackets or lowers if necessary and tighten

all bolts.

| OPTIONAL FRAME SLIDER KIT

7. Join the right (1) and left (2) sides together at the
bottom using the hinge (F) and the four long rivets (R)
and, at the front, join them with the short rivet (S).

®—

o e w52

P

GENUINE SUZUKI ACCESSORIES




[image: image4.jpg]$ SUZUKI.

CAUTION

This lower cowling has been designed to be mounted on the motorcycle with its
original components (exhaust pipe, footpegs, etc.) in place. Any alteration may affect
the ability to properly mount this accessory.

Inspection/ 1.- Check that all
the screws are

VS CHIgN tightened before
riding the
motorcycle.

CAUTION

Ensure that the two fuel vapour outlet tubes that you affixed using the plastic clamp (Q) and
the self-adhesive base (P) in Step 3 do not point the vapour towards the plastic, as this

could damage the lower part.

1.- Clean only with a soft cloth and warm water with a mild detergent.

2.- Minor scratches may be removed by polishing with a commercially available plastic polish
Care that does not contain an abrasive compound, as it may cause permanent scratches.

3.-Avoid using any alkaline or strong acid cleaner, gasoline, brake fiuid or any other solvent.

Maintenance/

CAUTION

Mounting hardware may loosen from vibration during
operation. Check the tightness of the mounting
hardware in accordance with the owner's manual
maintenance schedule.

GENUINE SUZUKI ACCESSORIES




